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BP6110-08 01.01 bp601gd K38 02-AUG-04

Engines GTA38, K38, KTA38GC CM558, QSK38 CM2150 K106, QSK38 CM2150 MCRS, QSK38 CM850 MCRS

SMALL | MEDIUM | LARGE
 

Cart Ref No Part Number Part Description Required Remarks
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  BP6110-08 Cylinder Block   
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     Block has no provision for

     rear gear train. This

     engine has KV diagnostics.

     This option is to be used

     with engine mounted heat

     exchanger.

 4955577 Cylinder Block Kit 1  

 1       3177638 Cylinder Block 1  

2       S 955 Reducing Pipe Bushing 1  

3       152364 Pan Head Cap Screw 12 5/16 - 24 X 5/8 in.

4       4016364 Pin Dowel 24  

5       69580 Dowel 14  

6       70662 Pin Dowel 2  

7       3175805 Bushing 24  

8       148582 Pin Dowel 1  

9       3629168 Expansion Plug 8  

10       3629497 Draincock 3  

11       4017621 Expansion Plug 15  

12       206742 Expansion Plug 12  

13       3176649 Tamper Proof Seal 12  

14       3002993 Ring Dowel 24  

15       3628605 Pipe Plug 12 1/4 - 18.

16       3628607 Pipe Plug 2 3/4-14.

17       3628609 Pipe Plug 5 3/8-18.

18       205230 Bushing 2  

19       139990 Plain Washer 14 3/4 Inch.

20       3176857 Ring Dowel 7  

21       205584 Twelve Point Cap Screw 14 3/4 - 10 X 2 1/4 in.

22       206587 Main Bearing Cap 5  

23       206588 Main Bearing Cap 2  



24       3628452 Fracture Resistant Screw 14  

25       3025485 Plain Washer 14  

42       3628604 Pipe Plug 4 1/8 - 27 X 0.3 in.

59       3177151 Cover Plate 1  

60       3177152 Cover Plate 1  

61       S 610 Lock Washer 4 7/16 in.

62       43696 A O-Ring Seal 2  

63       103023 Hexagon Head Cap Screw 4 7/16 - 14 X 1 in.

64       138912 Pin Dowel 1  

65       3176618 Diamond Dowel 1  

66       3628608 Pipe Plug 4  

67       3634269 Diamond Dowel 1  

68       3628452 Fracture Resistant Screw 14  

26 3178947 Hexagon Head Cap Screw 12 5/16 - 18 X 1 1/4 Inch.

 3626728 Piston Cooling Valve 6  

27       3176552 Tamper Proof Seal 2  

28       69204 D Retaining Ring 1  

 29       3630066 Piston Cooling Valve Body 1  

30       3058423 Oil Control Valve Plunger 1  

31       3058424 Compression Spring 1  

32       3179000 Pin Dowel 2  

33 3631471 O-Ring Adapter 6  

34 3632840 O-Ring Seal 6  

35 102978 Pin Dowel 2  

36 3177443 Hexagon Flange Head Cap Screw 1 5/8 - 18 X 4 1/2 Inch.

37 3010595 Captive Washer Cap Screw 12 3/8 - 16 X 1 in.

38 3178450 Idler Shaft 1  

39 3178457 Plain Washer 3 5/8 Inch.

40 3033853 Idler Shaft 2  



41 3177945 Fracture Resistant Screw 2 5/8 - 18 X 3 3/4 Inch.

43 106069 Hexagon Head Cap Screw 6 7/16 - 14 X 2 in.

44 3000138 Bearing Support 1  

45 3175281 Bearing Support 1  

46 S 105 Hexagon Head Cap Screw 2 3/8 - 16 X 3 1/2 in.

47 S 604 Lock Washer 2 3/8 in.

48 3629962 Plain Washer 4  

49 205684 Engine Lifting Bracket 4  

50 206028 Socket Head Cap Screw 4 3/4 - 10 X 2 1/4 Inch.

51 3178747 Male Connector 1  

52 3178466 Water Transfer Connection 4  

53 3177556 Rectangular Ring Seal 6  

 3007525 Liner Kit 12 Standard

54       3011076 D-Ring Seal 1  

55       3014668 D-Ring Seal 1  

56       3081489 Oil Seal 1  

 58       3022157 Cylinder Liner 1  

57 3011884 Liner Insert 1 Thickness: 0.1995 in.

 3019150 Liner Insert A/R Thickness: 0.2015 in.

 3021148 Liner Insert A/R Thickness: 0.2035 in.

 3012611 Liner Kit A/R  

 3012612 Liner Kit A/R  

 3801268 Liner Kit A/R  

 205744 Shim A/R  

 205745 Shim A/R  
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